READINGTON LEBANON SEWERAGE AUTHORITY

RL101: Plant Upgrade Study

Basis of Design Report

DRAFT

December 2024

Prepared by:

3/
F S
ANM
engineering, inc.

14058 Route 18, Suite 208
Old Bridge, NJ 08857




Table of Contents

1 BACKGROUND ..ottt ettt e e et e e teae e e et e eeaae e eenaeeennnaees 1
1.1 Original Plant ... e 1
1.2 2000 Plant EXPanSIoON .........cooiiiiiiiiiiiiiiiiieee et ea e e ee e e eneene e 2
1.3 Proposed UpZrades ...........coouiiimiiiiiiiiiiiie ettt 2

2 GENERAL DESIGN CRITERIA ...ttt ettt e et e e e e eena e 3
2.1  Design FIOW RAES .......coouiiiiiiiiiiiiiiii e 3
2.2 NJPDES Permit Requirements ............cccoouiiiiiiiiiiiiiiiiiiii et ene e 3

3 INFLUENT PUMP STATION & SCREENINGS ........coomiiiiiiiiiiiieiiie ettt eeeeee 4
3.1 Proposed Pump Station Structure ..............ccc.ooooiiiiiiiiiiiiiiiiii e, 4

3.1.1 Building Foundation & SUbStructure ...............cc..c.ccccceeuueeieinieieinaniennnnnnn. 4
3.1.2  Architectural and SUperstructure..................cc..c.ccoeeeeuuiiieinieeenniceenneeennnn. 5
3.1.3 Heating & Ventilation......................ccoeeeuiiiuiiiniiiiiieii et eeaee 5
3.1.4  Site Work & Landscaping.....................cccccoeuieuuieiuiieunieenieeieeeaeeneenneeennnes 6
3.2 Influent Gravity Sewer Modifications ...............cccooeeiiiiiiiiiiiiiiiini e, 7
3.3 Screenings Removal & Disposal...............cooiiiiiii e 7
3.4 Bypass COMMUNUEOLS. .......c.ooouiiiiiiiiiiiiiiii ettt eaes 9
3.5 Mechanical Pumping Equipment & Piping.............c...ccoooiiiiiiiiiiiiiinnn. 10
3.5.1 PropoSed PUIMPS ............ccc.ueeiuieiiieiaeie ettt ee et e et e e e eaeeeas 10
3.5.2 Piping & FOTce MAIN ...............cccoueeiuiiuiiieeiiie et et e eie et ei e et e e e eeaeens 12
3.5.3 Wet WeIl SIZING .............cccouveniiiieeiiiiiiie ettt e e e e eaeeeas 13
3.6 Instrumentationand Control ....................ooiiiiiiiiiiiiii 14
3.7 Abandonment of Existing Pump Station ................cc.ooiiiiiiiiiiiiniiinn 15

4 GRIT REMOVAL.... oottt ettt et e et e et e e eaae e eeaaeeeeaaeeenns 15
4.1 Grit Removal EQUIpPMENt ..........c.oooiiiiiiiiiiiiiii e 15
4.2 Building@ ENCIOSUTE ..........cooiiiiiiiiii et 17

5 OXIDATION DITCH .....couuiiiiiiiiiiieiii ettt ettt et e et e et e e et e eeaaeeeenaees 18
5.1  Selected ProCess...... oo iiiniiiiiiiiieeie ettt ea e 19

R3M Engineering, Inc. December 2024

RLSA - Basis of Design Report - DRAFT Page i



5.1.1 Parallel Operation .....................coouueeeuiieieeiiieeiieeiieeeiieeieeeieeeieeeieeeneeees 20

5.1.2 SeriesS OPEIALION .............cccuevuviuiiiiiiiiiiieie et etee et e e et e e eaeannes 20

5.2 Replacement of Existing Oxidation Ditch No. 1...............cccooiiiiiiiiiiiiiinnnnn. 21
5.3  Oxidation DitCh EQUIPMENT ....cuniiiiiiii e e e e e e eans 21
5.4 Influent Gravity Sewer & Anaerobic Selector......................oooiiiiiin 23
5.5 Internal Mixed LiQUOr RECYCLE .uivuiiiniiiiiiiieii ettt ee e e 23
5.6  Effluent Piping Modifications ...........ccoouiiiiiiiiiiiiiiiiiiiin e, 24

6 CLARIFIERS ..ottt ettt e et e et e e et e e et e e e ta e e eaaeeeanneeeaaanes 24
6.1 Anticipated Loading and Impact of Oxidation Ditch Modifications.............. 24

7 UV DISINFECTION SYSTEM UPGRADE ..ottt 26
8 ADDITIONAL PROCESS MODIFICATIONS......couiiiiiiiie ettt e 27
8.1 Replace Chemical Piping & Feed Pumps ..........c..ccooiiiiiiiiiiiiiiiniiineiie 27
8.2  Clarifier Dewatering PUMPS .........cc..ooiiiiiiiiiiiiiiiiiiiii et 27
8.3  C(larifier Sludge Pump Replacement & Piping Modifications ....................... 28

O MASSBALANCE...... oottt e et e et e et e e e e eeaaeees 31
9.1 Mass Balance impact on Dewatering Operations...............cccceceeviiiiiiiiinnn. 31
10 HYDRAULIC PROFILE..........oiiiiiiiiiiiiiie ettt ettt e e e e et e eeaneeaaanes 32
11 MISCELLANEOQUS SITE WORK .....ccooniiiiiiii ettt 33
11.1 NeW AcCeSS ROAM.........ccouuiiiiiiiiiiiiiiiiii e 33
11.2 Dewatering Building Re-Grading & Drainage Modifications .................... 33
11.3 GENErator SPCC ... et 34
11.4 Outfall Headwall Stabilization ... 34
12 ELECTRICAL ..ottt e et e et e e eae e e et e eenaeeeenanes 35
12.1 Overview of Existing Electrical System.................c.cooiiiiiiiiiiiiiinin, 35
12.2 Preliminary Load List - Proposed ... 36
12.3 New Influent Pump Station .............coooiiiiiiiiiii e 36
12.4 Grit Removal ...... ..o 36
12.5 Oxidation DItch....... ..o e 36
12.6 Adding Dewatering Building to Backup Generator Power. ....................... 37
R3M Engineering, Inc. December 2024

RLSA - Basis of Design Report - DRAFT Page ii



13 SCADA ... 37

T4 PERMITS ..o ettt ettt et e e et e e s e ea e e eaaeen 38
15 CONSTRUCTION SCHEDULE ...t 40
16 CONSTRUCTION COSTESTIMATE ...t 42
Tables
Table 1 Plant Design FIOW RAtES ... sereessesssessesssess s sessssessssessesssssssssssess st sessssssssssssssssesssssssssssenes 3
Table 2 Excerpts from NFPA 820 Table 4.2.2...eineinsnsensssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasess 6
Table 3 Mechanical Screen Preliminary Design BasiS. .. eereremeeseernmessessseessesssesssesssessssssssssssssseens 8
Table 4  Washer/Compactor Preliminary Design Basis .....eeeeeeernmesessseessseessessesssessssesssesseeens 9
Table 5 Comminutor Preliminary Design BasiS.....cneeeneeseseeseessssessessesssessesssessesssssessssssssssesns 10
Table 6 Proposed Influent Pump Preliminary Design Basis.....cccreeenemnseeeeseesnsessesssessseessenns 11
Table 7 Force Main Preliminary Design Basis .......oemernenereeneeseiseeseessssessesesssesssssessssssssessssssssssesns 13
Table 8 Grit Removal System Preliminary Design Basis ......oeenermeeeeesseessessesssessesssesssesseeens 16
Table 9 Grit Classifier Preliminary Design BaSiS ... eereremeessessesssesssesssesssssssesssesssesssesssesssessseeens 17
Table 10  Excerpts from NFPA 820 TabIe 5.2.2...neinesssssnesssssssssssssssssssssssssssssssssssssssssssssssssssssssans 18
Table 11 Excerpts from NFPA 820 Table 5.2.2..... e sessssesssessessssssesssesssssssessssssssssssessans 26
Table 12 Final Clarifier SLR at Projected Max. Day Flow and Varying MLSS Concentrations........... 26
Table 13  Proposed Clarifier Dewatering Pump Preliminary Design Basis .......ccoeeeneeneeensesnneenne. 28
Table14  Proposed Sludge Pump Preliminary Design Basis ......ceeeeenmeesesseesneesmessessseesssssssessseeseesnas 31
Table 15  Current Monthly Energy COnSUMPTION ... ierereeneeereesessesseesesssessessssssssssesssesesssessssssesssssssssssssesans 35
Table16 ~ Construction COSt ESTIMALE .....cvcueeererreesreereereerseeseesesssessesssesssessssssssssssessssssssssssesssssssssssessssssssssssessans 43
Table 17 Estimated Equipment and StrUCtUIE COSL ....ceeemmermernemseesseesssesssesssessssessesssesssesssessssssssssssessaes 44
Figures
Figure 1 =~ RLSA Interceptors, Pump Stations, and Plant ..........ceeesessssessssesesseesessseseees 1
Figure 2 Prop0OSed COMIMINUEOT ..cuieieeereesseeseesseeseessesssessesssessesssesseessssssessessssssesssessesssessssssessssssesssssssssssssssssssssssssssees 9
Figure 3  Proposed Influent Pump Station - Pump and System CUIVES......coeemeenmeemseesneesmesssessseesseens 12
Figure 4 Lead Lag Operational SEQUENCE. ... eereereeneereesseisesseessee s ssees st sesssssesssssssssss s ssesssssssssssas 14
Figure 5  SPIraGrit SYStEM OVEIVIEW ....cocecceueemeeseeseessesssesssesssessssesssesssesssssssesssesssessssesssesssssssessssssssesssasssesssssens 16
Figure 6 Lakeside Type "W" Grit Cyclone ClasSIfier ... mnenineseieesseesessesssesessseseessessesssesssessesas 17
R3M Engineering, Inc. December 2024

RLSA - Basis of Design Report - DRAFT Page iii



Figure 7  Lakeside Closed Loop Reactor Series Configuration Schematic.......couoeneemeenseseenseereeneenenns 21

Figure 8 Lakeside Rotor Aerator ASSEMDIY Diagram .....ceereneeneesnessnmessesssesssesssssssesssessssssssesssssssessesens 22
Figure 9  Lakeside Rotor Aerator Assembly Diagram (2] ....cconenenmeneeseenseenensesssessesesssssssessessssssesssssseens 22
Figure 10 Landia SUDMETSIDIE MIXET ...t ssesssessss s sss s sesssssssssssssssss s sssssassssessnsssses 24
Figure 11 UV SyStem EXPAnSION ... oirceriereereesereessesssessesssesesssessesssssssssesssesssssssssessesssssssssssssssssssssssessssssessseseses 27
Figure 12 Sludge Pump Station Piping ModifiCations ... ssessesssesssssesssssesssesseens 30
Figure 13 Current Average Monthly Energy CONSUMPLION ... ccureeesseesneeenmessseessenesesesseessesssesssssssesssesssessseeens 35
Figure 14 EXIStiNG SCADA SYSTEIM ... icrireereereeretreesessessessessesssssessessessessessesssssssssssesssssssssssssssssssssssssssssssesssssessesssssesns 38
Figure 15 ConStruction SCREAULE ...ttt s et s 41
Attachments
Attachment A Conceptual Drawings
Appendices

Technical Memo No. 1
Technical Memo No. 2
Technical Memo No. 3
Technical Memo No. 4

Technical Memo No. 5

R3M Engineering, Inc. December 2024
RLSA - Basis of Design Report - DRAFT Page iv



1 BACKGROUND

The Readington Lebanon Sewerage Authority (RLSA) was established in 1976 to service the
sewerage needs of Readington Township, Lebanon Borough, and the Round Valley
Recreational Area. Wastewater is conveyed to the RLSA ‘s Plant via gravity sewers and two
(2) remote pump stations. A schematic diagram of the RLSA’s collection system is provided
in Figure 1 below.

PUMP STATION

&
o o | RLSA’S WATER
EADINGTON POLLUTION
S| CONTROL
- PLANT
RLSA’S
LEBANON
PUMP STATION
LEGEND
—————— RLSA'S FORCE MAIN <:> S SilSe ATy
RLSA'S INTERCEPTOR
- | o e s

——— - 'S PLANT OUTFALL

. SRR ST MR e SEWAGE COLLECTION SYSTEMS FIGURE NO. 1

. READINGTON-LEBANON

SEWERAGE AUTHORITY'S
: ? 1405 Route 18 Suite 208 INTERCEPTORS, PUMP
R e el
by 4 % ‘ertificate of Authorization No. & 441
engmeerzng, Inc. Tel. (732)-679-7100  Fax. (732)-679-7110 POLLUTION CONTROL PLANT

R0024.04

Figure 1 - RLSA Interceptors, Pump Stations, and Plant

1.1 Original Plant

The RLSA Wastewater Treatment Plant (Plant) was constructed in the 1980s under Contract
81-2, and designed to treat an average daily flow (ADF) of 0.8 MGD and a peak flow of 2.0
MGD. In accordance with the Plant’s New Jersey Pollutant Discharge Elimination (NJPDES)
Permit issued at that time, the Plant was designed to provide secondary treatment via the
construction of an oxidation ditch with final clarifiers and post aeration.

Influent wastewater from the surrounding service area flows to the Plant’s Influent Pump
Station. From the Influent Pump Station, wastewater is pumped to an Oxidation Ditch where
the organic content in the sewage is bio-degraded by microorganisms (activated sludge) in
an oxygen-rich environment. Effluent from the Oxidation Ditch flowed to two (2) thirty four

R3M Engineering, Inc. December 2024
RLSA - Basis of Design Report - DRAFT Page 1



(34) foot diameter final clarifiers for solids removal. Treated effluent from the clarifiers had
previously been conveyed to the chlorine contact tank before cascading down a series of
steps within a downstream aeration manhole to increase the oxygen content prior to
discharging to the Rockaway Creek. The solids entrained within the clarifiers were then
returned to the head of the oxidation ditch or wasted to an aerobic digester/thickener for
further processing and discharged onto sand drying beds to reduce their water content prior
to hauling to an approved land application site.

1.2 2000 Plant Expansion

Increases in projected regional growth within the RLSA service area resulted in the need to
expand and upgrade the Plant to treat an average design flow of 1.6 million gallons per day
(MGD) and a peak flow of 5.14 MGD. The facilities constructed under Contract 98-1 included:

¢ Replacement of pumps at the Influent Pump Station

e Addition of a second 12-inch parallel Force Main

e Construction of Oxidation Ditch No. 2

e Abandonment of Clarifiers No. 1 & 2

e Construction of Clarifiers No. 3 & 4

e Construction of Splitter Boxes No. 1 and 2

e Construction of a Chemical Storage and Metering Facility
e Provisions for the Addition of Future Tertiary Filtration
e Construction of Cascade Aeration and Ultraviolet Disinfection Facilities
e Abandonment of the Chlorine Contact Tank

e Abandonment of the Polishing Pond

e Construction of a Sludge Dewatering Facility

e Demotion of the existing Polishing Pond

e Addition of a Standby Power Generator

e SCADA System Upgrades

The solids handling process changed with the addition of a belt filter press dewatering
system to dewater the solids in lieu of the previous sand drying beds. With this improvement
biosolids are no longer land applied but dewatered and collected in a roll off container for
transport to the Stony Brook Regional Sewerage Authority for ultimate disposal.

1.3 Proposed Upgrades

The proposed Plant upgrades are required to achieve the interim and final permit limits
contained in the April 1, 2024 NJPDES Permit further discussed below. The purpose of this
report is to outline the Basis of Design (BOD) of the recommended system upgrades and
processes.

R3M Engineering, Inc. December 2024
RLSA - Basis of Design Report - DRAFT Page 2



2 GENERAL DESIGN CRITERIA

2.1 Design Flow Rates

An evaluation of the design flow rates was performed, and the results were outlined in
Technical Memo No. 1. The resulting Plant Design Flow Rates are as indicated in Table 1
below.

Table 1: Plant Design Flow Rates

Minimum Flow 0.49 MGD
Average Dry Weather Flow 1.20 MGD
Maximum Dry Weather Flow 3.77 MGD
Average Wet Weather Flow 3.07 MGD
Peak Hour Flow 5.51 MGD

2.2 NJPDES Permit Requirements

The RLSA Plant operates under NJPDES Permit No. NJ0098922, issued by the New Jersey
Department of Environmental Protection (DEP) on April 1, 2024. The permit includes three
(3) phases identifying distinct average influent Plant flows and increasingly rigorous effluent
quality requirements: Initial, Interim and Final.

The Initial and Interim permit phases effluent discharge limits are based on an average
design flow ofl.2 million gallons per day (MGD), and the Final permit phase effluent
discharge limits are based on an average design flow of 1.45 MGD. The Interim permit phase
limits will become effective on June 1, 2029. The Final permit phase would become effective
if and when the average influent Plant flow exceeds 1.2 MGD for three (3) consecutive months
calculated on an annual basis.

In addition to the traditional effluent discharge limits for Total Suspended Solids (TSS),
Carbonaceous Biochemical Oxygen Demand (CBOD), pH, Oil & Grease, E-Coli and chronic
toxicity, the Initial, Interim and Final permit phases also include seasonal effluent limits for
Nitrogen and Phosphorus.

The NJPDES Permit limits and current RLSA effluent data were reviewed and it was
determined that the Plant typically achieves the Initial permit phase seasonal effluent limits
for Nitrogen and Phosphorus; however, modifications to the RLSA’s biological activated
sludge process would be required to achieve the effluent discharge limits in the Interim and
Final permit phases - specifically for Total Phosphorus (Total-P).

Furthermore, the April 2024 NJPDES Permit requires that the RLSA remove phosphorus
biologically rather than chemically (with the use of polymer or metal salts for coagulation).
Biological process modifications are discussed in Section 5 of this report.

R3M Engineering, Inc. December 2024
RLSA - Basis of Design Report - DRAFT Page 3



3 INFLUENT PUMP STATION & SCREENINGS

The existing Influent Pump Station was constructed in the 1980’s and was upgraded with the
2000’s Plant Expansion. The existing pump station features a comminutor, a bypass channel
with a manually cleaned bar rack, two (2) wet wells, two (2) centrifugal pumps and two (2)
12-inch force mains, each equipped with a magnetic flow meter. Technical Memo No. 2
includes the detailed evaluations performed to address existing pump station deficiencies
and to handle projected peak hour flows.

This existing Influent Pump Station is in excess of forty (40) years old and has reached the
end of its estimated useful life. In addition, the currently installed pumps do not have the
capacity to handle the projected maximum influent flows.

Based on the delineation of freshwater wetlands on the Plant site performed by Van Cleef
Engineering Associates, the existing IPS is located within the 50-foot wide wetlands
transition area required by the NJDEP. The construction of a permanent aboveground
structure is not permissible within the freshwater wetlands transition area and therefore
extending the existing dry well and wet well of the existing pump station is not a feasible
alternative due to this environmental constraint.

The proposed Influent Pump Station will be a dry well/wet well style pump station. The
Pump Station will be located adjacent to the existing Pump Station to minimize gravity sewer
modifications yet remain outside of the wetlands buffer transition area. The design of the
pump station will provide adequate capacity to meet projected average and peak flow
requirements with provisions for future expansion, if required.

3.1 Proposed Pump Station Structure

3.1.1 Building Foundation & Substructure

The proposed Pump Station Structure will have a footprint of approximately 44 feet by 35
feet and extends approximately 45 feet below grade. The below grade structure of the pump
station will be a cast in place concrete structure. The depth of the pump station was dictated
by the invert elevations of the influent gravity sewers. The location of the pump station was
selected to minimize the length the existing influent gravity sewers would need to be
extended and, in turn, minimize the depth of the new influent pipe and influent channels.

The foundation of the proposed pump station is expected to be similar to that of the existing
Pump Station. Soil borings will be taken during the detailed design phase to confirm
foundation requirements.

The wet well side of the influent pump station will include a screenings room constructed at
grade. A stairway will be provided to access the below grade influent channels and wet wells.

The dry well side will extend two floors below grade and will include a control room
constructed at grade. The intermediate level, one floor below grade, will house the magnetic
flowmeter and bypass piping fittings. The lower level of the dry well will house the pumps,
process piping, gate and check valves. The floor of the upper level and intermediate levels
will include grated openings above the pumps to facilitate their removal and maintenance.

R3M Engineering, Inc. December 2024
RLSA - Basis of Design Report - DRAFT Page 4



The lower-level floor will be sloped, and a sump pump will be provided to accommodate
washdown and other maintenance activities.

Plan and section views of the proposed Influent Pump Station are provided in Attachment
A.

3.1.2 Architectural and Superstructure

The above grade pump station superstructure will be designed to match the appearance of
the existing Pump Station. The exterior walls will be constructed of reinforced concrete block
with a dryvit stucco exterior finish. The roof of the building will be a cast in place concrete
structure with tapered insulation and a thermoplastic single ply-roofing system. Roof drains
and leaders will be provided for drainage. Equipment hatches will be provided in the
Screenings Room roof to facilitate future removal and replacement of the mechanical bar
screens.

Fiberglass-Reinforced Plastic (FRP) double doors will be provided at the entrance of the Dry
Well. A single FRP man door and an overhead coiling door will be provided for access to the
Wet Well. There will be no direct access between the Dry Well and Wet Well spaces as this
arrangement will allow for the dry well to be considered an Unclassified Area per National
Fire Protection Association (NFPA) Standard 820. Windows will be provided on both the dry
and wet well to provide additional daytime illumination.

3.1.3 Heating & Ventilation

The Pump Station will be ventilated per the requirements of NFPA 820, referenced in Table
2.

e The Wet Well will be ventilated at 12 air changes per hour, classifying the location as